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30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -57.17 dBm -44.17 dB 30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -57.44 dBm -44.44 dB
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30.000 MHz 815.000 MHz 100.000 kHz 813.62694 MHz -56.74 dBm -43.74 dB 30.000 MHz 815.000 MHz 100.000 kHz 814.80385 MHz -57.42 dBm -44.42 dB
860,000 MHz 1.000 GHz 100.000 kHz 988.32168 MHz -56.79 dBm -43,79 dB 860,000 MHz 1,000 GHz 100.000 kHz 863.70629 MHz -56.78 dBm -43,78 dB
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860,000 MHz 1.000 GHz 100.000 kHz 973.77622 MHz -56.69 dBm -43,60 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.68908 GHz -45.81 dBm -32.81 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.88189 GHz -42.04 dBm -29.04 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99550 GHz -42,79 dBm -29.70 dB
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30.000 MHz 815.000 MHz 100.000 kHz 811.27311 MHz -56.35 dBm -43.35 dB 30.000 MHz 815.000 MHz 100.000 kHz 798.32709 MHz -57.44 dBm -44.44 dB
860,000 MHz 1.000 GHz 100.000 kHz 951.11888 MHz -56.76 dBm -43,76 dB 860,000 MHz 1,000 GHz 100.000 kHz 967.20280 MHz -56.51 dBm -43,51 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -45.79 dBm -32.79 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -45.89 dBm -32.689 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92276 GHz -42.18 dBm -29.18 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98725 GHz -42,11 dBm -29.11 dB
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860,000 MHz 1.000 GHz 100.000 kHz 961.04895 MHz -56.63 dBm -43,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -45.40 dBm -32.40 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90476 GHz -41.99 dBm -28.99 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
BW 10MHz 2.5ppm
Temperature Voltage

C) (Volt) Deviation sl
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0026
30 Normal Voltage 0.0155
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0075
0 Normal Voltage 0.0118

-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0126
20 Maximum Voltage 0.0097
20 Normal Voltage 0.0000
20 Battery End Point 0.0147

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.29 5.36 5.74
Middle CH 3.57 4.52 5.51 6.00 PASS
Highest CH 3.39 4.61 4.96 5.94
Mode LTE Band 7 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.70 6.32 - -
Middle CH 6.87 6.58 - - PASS
Highest CH 5.97 6.58 - -
TEL : 886-3-327-3456 Page Number : A7-1 of 41
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Report No. : FG072903-01B

LTE Band 7 / 20MHz / QPSK
rum , trum ,
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@153 view @152 view
i S i
|
\ \
0.0 0.0 5
] \ -]
1E- - - 1E- . -
% | %
| ! %,
1 . 1 :
1E 1E %
CF 2.51 GHz - Mean Pwr + 20.00 dB CF 2.51 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak |  Crest | 10% | 199 | oase | | Mean | Peak |  crest | % | 1% | 010 | oo |
Trace 1 19.B5 dBm 23,48 dBm 3.63 d8 2.58 dB 3.51 dB Trace 1 20,98 dBm 25,66 dBm 4.69 da 2.35 d8 3.68 d8 4.29 da 4.61 dB
——r b——
8 JL J ~ I 4 -
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@153 view @152 view
e
o — B <
B - 1 L
q < N -
| X
0.0 + 0.0 -
r & g £
\
1E- - 1E- : -
< | 5
\.K " \.
- I}
1E 1E
i
CF 2.535 GHz - Mean Pwr + 20.00 dB CF 2.535 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% | 1% | | Mean | Peak |  Grest 0% | | oa%e | op.o1% |
Trace 1 [ 20,17 dem 2377 dbm 3.60 d8 2.58 0B 3.48 0B Trace 1 [ 2110 dem 26,06 dBm 4.95 da 2.41d8 4.52 da 1.81 0B
b—— —
L JL J L J J [ CEREREERC
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@153 view @152 view
o - ‘\ 7‘
3 =4 1 i
i
| By
0.0 } 0.0
1E- 1E- 3 -
]
’ N \. RS
1E ‘ 1E I‘W
1 1 1
1 i 1
CF 2.56 GHz - Mean Pwr + 20.00 dB CF 2.56 GHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak |  Crest | 10% | 199 | 0a% | o.01% | Mean | Peak |  crest | 10% | 1% | 010 | no1%e |
Trace 1 [ 2035 dem 23,79 dbm 3.44 d8 2.67 0B .33 0B 3.39 0B 48 08 Trace 1 [ 2118 dem | 26.27 dbm 5.08 d8 2.38 d8 3.88 d8 4.61 da 4.93 0B
b—— —
L JL J HEREREEED e L JL J Wy we
TEL : 886-3-327-3456 Page Number 1 A7-2 of 41
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LTE Band 7 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB
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1 5 N 5
1€ - 1€ :
\
1E 1E ¥
1 | |
1 1 ¢
CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.07 dem 24,48 dBm 5.41d8 2.84 0B £.07 0B 5.36 0B 39 d8 Trace 1 [ 20,02 dbm 26,64 dBm 5.61 d8 3.04 d8 4.81 da 5.74 d8 5.29 0B
I e—— I e——
L JL J [LLL1] L JL [ [T i

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 12,10 db

Spectrum

Ref Level 30.00 dém

Offset 12,10 db

I att 308 AQT 2 ms @ RBW 20 MHz I att 308 AQT 2 ms @ RBW 20 MHz
@152 view @152 view
e
Pese
o s
0.0 — 0.0
} S : =
1E4 - - 1E4 - -
Y \
1€ 1€ ;
1
i
\
1 L
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz

Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.16 dem 24,72 dbm 5.56 d8 2.84 0B 5.30 dB 5.50 08 Trace 1 [ 20,16 dem 27,03 dbm 5.86 d8 3.01d8 4.99 dB 5.00 dB 5.61 d&
I e—— e e
L il ) [ W e

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 12,10 db

Spectrum

Ref Level 30.00 dém

Offset 12,10 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
B CH
0.
1E- =
1E 1 - 1E |
a1
!
1 1 1
1 1 T
|
CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.63 dBm 24.62 dBm 5.00 d8 2.90 dB 4.87 dB 4.96 dB 5.01 dB Trace 1 20,32 dBm 27.06 dBm 6.74 dB 2.99 d8 4.96 da 5.94 dB ] B
e e
L )i J [ L il SRR e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 7 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum , trum i
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
=
0.0 - 0.0
w N w
] N 3 N
Y .
1E- 1E-
| & 3 $
\ N )
1E 1E 3
1
\
4
. 1 |
CF 2.51 GHz Mean Pwr + 20.00 dB CF 2.51 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.54 dbm 24,39 dbm 5.85 d8 .10 68 5.33 dB 5.70 0B 5.84 0B Trace 1 [ 18.31 dem 25,78 dbm 7.45 d8 3.16 d8 5.07 d8 5.32 d8 7.10 68
| —— I ——
~ I 4 Ll ~ I -

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

e s

e I
0. - 0. e
bt

0. = = 0. = =

1€ 3 - 1€ = -

1E \ 1E i

‘ |

. 1 |

o o i

CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di: Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | | 105 | D19 | Do |

Trace 1 17.56 dBm 24.61 dBm 7.05 d8 3.07 dB 5.39 dB 6.87 dB 7.04 dB Trace 1 18.24 dBm 26,01 dBm 7.68 dB 5.16 d8 6.58 dB 7.45 dB
e e —
L )i J [ L )i ] (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 12,10 db Ref Level 30.00 cbm  Offset 12,10 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

[T

] - -

B - bt e
= -
0.0 0.0 -
35 ) s )
4 ~ B ~
\ 4 N, 4
. . \
1E- 1E- - -
% b
, i1 RS
1E 1E T
)

CF 2.56 GHz Mean Pwr + 20.00 dB CF 2.56 GHz Mean Pwr + 20.00 dB

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | | 105 | D19 | Do |

Trace 1 | 17.63 dbm 23,60 dBm 6.17 d8 3.16 08 5.33 dB .97 0B 5.14 08 Trace 1 | 18.36 dbm 26,11 dBm 7.75 d8 5.19 d8 5.58 d8 7.36 08
| —— I ——
L )i J [ L )i ] (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 494 | 492 | 985 | 977 | 14.33 | 14.39 | 18.74 | 19.30
Middle CH - - - - 489 | 494 | 963 | 9.89 | 14.36 | 14.30 | 18.90 | 18.82
Highest CH - - - - 497 | 487 | 979 | 977 | 1451 | 14.48 | 19.10 | 18.98

Mode LTE Band 7 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.89 - 9.65 - 14.39 - | 1878 | -
Middle CH - - - - 4.95 - 9.81 - | 14.39 - 1922 -
Highest CH - - - - 4.89 - 9.69 - | 1427 - | 1878 -

TEL : 886-3-327-3456 Page Number . A7-5 of 41

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.52 dbm)| MI[1] 13.29 dBm
2.50448800 GHz 2.50371900 GHz
= nd v 26.00 dB @ ! 26.00 dB
w0 Prp N N A S U e B A e 4.935000000 MHZz 104 ; — A N 4.915000000 MHz|
| q factor 1 507.5) ! Q factor 500.4
04 y | 04 |
f /
-1 d d 10 di .
i i
204 ! 20d
J ~
- P - = l = A -30 S i e
e od -
-40 d
50 df 50 d
60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,504488 GHz 14.52 dBm nd@ down 4.935 MHz M1 2.503719 GHz 13.29 dBm nd@ down 4915 MHZ
T 1 2,500022 GHz -11.52 dbm nd8 26.00 dB TL L 2,500032 GHz -12.71 dBm n 26,00 d8
T2 1 2,504958 GHz -11.66 d8m Q factor 507.5 T2 1 2.5045948 GHz -12.61 dém Q factor 509.4

L I ]

U ]

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 14.61 dbm)| MI[1] 13.49 dBbm
2.53290200 GHz 2 2000 GHZ,
20 T 20
& nd 26.00 dB [ nd 26.00 dB
0u oA i P By s 4.885000000 MHz| 104 . e | A B ey 4.935000000 MHz
T Q factor \ 518.5 ; Q factor | 513.7)
od / | 0d \L
{ \,
104 - -10 di s
/
204 1 20d
/ I -
[0t Aol T 20580, o
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532902 GHz 14.81 dBm nd@ down 4.885 MHz M1 2.53522 GHz 13.49 dBm nd@ down 4,935 MHZ
T 1 2,532552 GHz -11.74 dBm nd8 26.00 dB TL L 2,532532 GHz -12.44 dam nd8 26,00 d8
T2 1 2,537438 GHz -11.46 dBm Q factor 51B.5 T2 1 2.537468 GHz -12.32 dém Q factor 513.7
L U J wa L

J

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 12,10 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.77 dBm| mili] 14.29 dBm|
2 1200 GHz 2.56546200 GHz,
e T ndB 26.00 dB & i ndB 26.00 dB
04 S o, Pl AP BB 4.965000000 MHz 104 Pinnion Al e po N B 4.865000000 MHz
Q factor 1 516.7] ; Q factor | 527.3
|
g f | od !
7
) ) o
- -10 7
20d 20 o /
o~/ i -
L AR . A - VAT, |
e AD-dBry
-40d -40 d
50 df -50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2,565502 GHz 14.77 dBm ndB down 4.985 MHz ML 2.565462 GHz 14.29 dBm ndB down 4,565 MHz
TL 1 2.565042 GHz -11.42 dém ndé 26.00 dB TL 1 2.565082 GHz -11.78 dém ndé 26.00 d8
T2 1 2,570007 GHz -11.36 dém Q factor 516.7 T2 1 2.569948 GHz -11.84 dém Q factor 527.3
L ) - L )i ) L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

L I ]

L U ]

) )
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] MI[1] 15.63 dBm
i 2.5 2.5056190 GHz]
1
= ' ndB 26.00 dB @ ¥ nde . 26.00 dB
104 i et (e vt - e A 9.850000000 MHZ, 04 e e, |l e B e 9.770000000 MHZ|
; Q factor \ 254.6 T Q factor \l 256.5
od 0al "' }
.
10 d 3 -10 di F \.
) / | \
20 + - 20d
/ Tl ] [N
a0 E - S 0t . S
40 d -40 de
50 df 50 d
-6 df -60 di
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507557 GHz 16.35 dam nd8 down 9.85 MHz ML 2505619 GHz 15.63 dam nd8 down 9.77 Wz
T 1 2,500085 GHz -9.40 dBm nd8 26.00 dB TL L 2,500145 GHz -9.65 dBm n 26,00 d8
T2 1 2,509935 GHz -9.99 dBm Q factor 254.6 T2 1 2.509915 GHz -10.24 dBm Q factor 256.5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 14.78 dBm)
H 2.5 2.5308640 GHZ]
= _ndB_ B 26.00 dB @ ndB 26.00 dB
g oil: - Mackiaiee 9.630000000 MHZ, 104 NPT | i ST 9.890000000 MHZ|
Q factor | 263.3 Q factor i 255.9)
o d J i 0 di /
¢ ; o
-10 df -10 d 7
/ /
204 20d
/ S SR I
N e | VA Oy T T T aa's
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.535859 GHz 16.31 dam nd8 down 9.63 MHz ML 2530864 GHz 14.78 dam nd8 down 9,89 WHZ
T 1 2,530205 GHz -6.89 dBm nd8 26.00 dB TL L 2,530045 GHz -11.53 dbm nd8 26,00 d8
T2 1 2,539835 GHz -9.22 dBm Q factor 263.3 T2 1 2.539935 GHz -11.50 d8m Q factor 255.9

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

J

L )i ]

ctrum pectrum
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.88 dBm| mili] 15.81 dBm|
M 2.5680770 GHZ| 2.5629620 GHz
e . _ndB_¥ 26.00 dB & b ndB 26.00 dB
104 I es e niie: shduing - Al 0.790000000 MHz AT P e BT 0.770000000 MHz|
Q factor 262.3 Q factor \ 262.3
/ |
od 1 t
i 1z
BUE! TL
{ \
- T A~ SN AN
-40d -40 d
50 df -50 di
-60 df -60 o
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.568077 GHz 16.88 dBm ndB down .75 MHz ML 2.562062 GHz 15.81 dBm ndB down 9,77 MHz
TL 1 2,560065 GHz -8.91 dém nds 26.00 dB TL L 2.860165 GHz -11.23 dam nds 26.00 d8
T2 1 2,569855 GHz -8.67 dBm Q factor 262.3 T2 1 2.560935 GHz -10.11 dém Q factor 262.3

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.51 dBm) ™M1[1] 14.97 dBm)
2.5043830 GHZ| 2.5116960 GHz
= ndB 26.00 dB @ ndn "y 26.00 dB
g A i A o 14.326000000 MHZ| 104 = R P B, ol 14.386000000 MHz|
Q factor h) 174.8 [ Q factor 174.5
od : L 0al
) i {
-1 d L L 10 di
! 4 {
w0 ] o P o f 1 .
P [ B . ettt s, A Ry AR P
v
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2504383 GHz 14.51 dam nd8 down 14.326 MHz ML 2.511696 GHz 14,97 dBm ndB_down 14,386 MHZ
TL 1 2,500307 GHz -11.46 dbm nd8 26.00 dB TL L 2.500277 GHz -11.35 dbm n 26.00 dB
T2 1 2,514633 GHz -11.35 dém Q factor 174.8 T2 1 2.514663 GHz -10.67 d8m Q factor 174.6
L U J wa L JU J

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,10 db & RBW 300 kHz RefLevel 20.00 dBm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 15.42 dBm| ™Il 19,01 dBm)
2.5997650 GHZ| 2.5300250 GHz
20 20
ndB 26.00 dB y ndB 26.00 dB
104 " reenn M Ao Bt N Vo iy 14.356000000 MHZz 0d .. quv- A i " "EK'LV"\“V’. 14.206000000 MHz
7 Q factor \ 176.9 Hll Q factor | 177.0
v | va
11 T
104 - J" 104 J
\ /
20 df = = = 20 df
o~ TSN v e Y
iy iy P A i Sy N v
-30 -30
40 df 40 di
50 d 50 d
-60 d 60 d
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,539765 GHz 15.42 dBm ndB_down 14.356 MHz ML 2.530025 GHz 14.81 dBm ndB_down 14,296 MHz
TL 1 2,527747 GHz -10.70 dém ndd 26.00 dB TL L 2.527697 GHz -11.39 dam ndd 26.00 dB
T2 1 2,542103 GHz -11.47 dam qQ factor 176.9 T2 1 2.542193 GHz -11.64 dam qQ factor 177.0

L it J -

J

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.10 dm| mili] A3 dBm)
2.5604620 GHZ| 2.5656470 GHz
e v ndB 26.00 dB & nldp 26.00 dB
04 O bl R ST A L TR 14.505000000 MHz 104 Nmome A o] e AR e o A 14.476000000 MHz
T Q factor | 176.5 ! Q factor 177.2
| i
od + T 0 1
T T
nd 4 i} 10 f
/ \ /
oud / 204 i \
L P ~ - e 2 - V, Py
N S RSN PR R RN e SR S a VLA
) 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2.560462 GHz 15.10 dBm ndB down 14.505 MHz ML 2.585647 GHz 14.43 dBm ndB down 14,476 MHz
TL 1 2555307 GHz -11.10 dém ndé 26.00 dB TL 1 2.555217 GHz -11.50 dém ndé 26.00 d8
T2 1 2,569813 GHz -10.71 dBm Q factor 176.5 T2 1 2.560893 GHz -11.33 dbm Q factor 177.2
L ) - L )i ) L

TEL : 886-3-327-3456 Page Number : A7-8 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

(=]

(=]

Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.62 dBm) ™M1[1] 13.18 dBm)
2.5120780 GHZ| 2.5075620 GHz
20 20
Y ndB 26.00 dB ndB 26.00 dB
» gl et Fn b Pl B e 18.741000000 MHZz . N X o By 10.301000000 MHzZ
w r' v Q factor™ v"l 134.0] i ! = " 5] fﬂllﬁr“r""'\ﬂ* 129.9)
. | Ny 1
/ \
104 T L0 d 1] i
] : i
20 d 20 d +
A
T [t N T s Ty VAU
| o= | a0 afinpassns &
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,512078 GHz 15.62 dBm ndB_down 18.741 MHz ML 2.507562 GHz 13.18 dBm ndB_down 19,301 MHz
TL 1 2,500689 GHz -12.19 dbm nd8 26.00 dB TL L 2.50033 GHz -13.22 dbm n 26.00 dB
T2 1 2,519431 GHz -10.17 dém Q factor 134.0 T2 1 2.51963 GHz -13.23 dém Q factor 129.9

L U J wa JU J

dle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.89 dBm)| ™M1[1] 14.03 dBm)
2.5410340 GHz 2.5368760 GHZ]
20 ™ 20 ™
nds M1 26.00 dB ,\" nd 26.00 dB
. Pty e LA B T 18.901000000 MHZ| " n . VAT 18.821000000 MHz
o [ qfactor ¥ 134.4 i f =T 3|u:\.lur - 134.8
|
o4 T 0d i
10 df \ 10 di ¢
i T T - 1
20 d / h I
T W DUVIIR VO B R [ Y P,
a0
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.541034 GHz 13.89 dam nd8 down 18.901 MHz ML 2.535878 GHz 14.83 dam nd8 down 18,821 MHz
T 1 2,525569 GHz -11.72 dBm nd8 26.00 dB TL L 2,525569 GHz -11.31 dam nd8 26,00 d8
T2 1 2544471 GHz -11.72 d8m Q factor 134.4 T2 1 2.544391 GHz -11.14 d8m Q factor 134.8

L I ]

J

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.20 dBm| mili] 13.16 dBm|
2.5625170 GHZ| 2.5592810 GHz
e M nde 26.00 dB| & C] ndB 26.00 dB|
T FWANCL A 10.101000000 MHz " A_pen / Bt 18.981000000 MHZ
10 d Gt 10 U
{I Q factor M 134.2 ; v Q Factord™ \ 134.8
od od
| [
o4 o " oa { }
/ 1 ) Y
20 o - - 20 d [ L
P T N S TS R A YR Yo e N
a0 . 30
40 df 40 d
50 df 50 di
-60 df -60 o
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 2562517 GHz 14.20 dBm ndB down 19.101 MHz ML 2.550281 GHz 13.16 dBm ndB down 18,961 MHz
T1 1 2,55033 GHz -11.74 dam nds 26.00 d8 T1 1 2.55049 GHz -13.23 dém nds 26.00 da
T2 1 2569431 GHz -11.28 dém Q factor 134.2 T2 1 2.560471 GHz -12.74 dam Q factor 134.8
) - L )i ) -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

) )
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.96 dBm 13.44 dBm)|
2.50962900 GHz 2.5033220 GHZ]
= 26.00 dB @ ™ 26.00 dB
104 " 4.885000000 MHz| 104 g 5 9.650000000 MHz
{ s i - 512.5] 259.4
od 0 d L
| \ i
\
10 df ,;’ - -10 di -
204 [ 20d .
/ \ ]
£ a0 = =
R AT A A M P A S
B
Lirr a0
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2503629 GHz 12.96 dam nd8 down 4.885 MHz ML 2503322 GHz 13.44 dam nd8 down 9.65 WHZ
T 1 2,500052 GHz -13.27 dbm nd8 26.00 dB TL L 2,500185 GHz -11.60 dam n 26,00 d8
T2 1 2,504938 GHz -12.94 dBm Q factor 512.5 T2 1 2.509835 GHz -13.39 dém Q factor 259.4
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] E ™M1[1] 02 dBm
01000 GHz 160 GHz
= I 26.00 dB @ nds M1 26.00 dB
I 4.945000000 MHz| " By, n 0.810000000 MHZ|
di d — By
o T e \ 512.6) n 7 Q factor 258.8
d / | d /
o : ] /
-1 d 54 10 di -
. J 20 /
204 20 y
.\ At A\
i v = st
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2538501 GHz 13.57 dam nd8 down 4.945 MHz ML 2538536 GHz 13.02 dam nd8 down 9.81 WHz
T 1 2,532532 GHz -12.68 dm nd8 26.00 dB TL L 2530085 GHz -12.68 dm nd8 26,00 d8
T2 1 2,537478 GHz -12.21 dém Q factor 512.6 T2 1 2.539875 GHz -13.41 d8m Q factor 258.8
L U J wa L JU J L]

Highest Channel / 5MHz / 64QAM

Highest Channel /

10MHz / 64QAM

L I

J

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 12.79 dBm)| MI[1] 13.70 dBm
1656100 GHz 2.5673180 GHZ]
= nd 26.00 dB @ ndll 26.00 dB
- N By, 4.885000000 MHz, 04 P femn T 9.690000000 MHZ|
j TV AT T Hct o 525.4) 7 - Q factor \I 264.9
od J 0d / ‘L
g |\f‘ : 0d I 12
( /
204 / 20d ,
| ¥ ) /
U= 7 A Sy 50 -
-40 de
50 df 50 d
-6 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.566561 GHz 12.79 dam nd8 down 4.885 MHz ML 2.567318 GHz 13.70 dam nd8 down 9.60 WHZ
T 1 2,565032 GHz -12.98 dbm nd8 26.00 dB TL L 2,560185 GHz -11.65 dam 26,00 d8
T2 1 2,569918 GHz -12.96 dam Q factor 525.4 T2 1 2.569875 GHz -12.27 dém 264.9

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

(=] &)

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Moede Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.71 dbm)| MI[1] 11.61 dBm
2.5061510 GHz 2. 0 GHz
= W1 nd 26.00 dB @ ndB 1y 26.00 dB
104 ,‘ By P 14.386000000 MHz| 10 4 Bwe ! 18.781000000 MHz
{J A i § pRrerY 174.2 17 ST TG TR 134.0
o4 ! ¥ 0d
| \
-1 d = L 10 di
i ¥ {
\
z0d L . 20d £
I A /
/ ™ e s
g B e
-40 d 40 d
50 d S0 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.506151 GHz 12.71 dam nd8 down 14.386 MHz ML 2.515754 GHz 11.61 dsm nd8 down 18,781 MHz
T 1 2,500367 GHz -13.19 dbm nd8 26.00 dB TL L 2,500609 GHz -14,32 dbm n 26,00 d8
T2 1 2,514753 GHz -13.83 dém Q factor 174.2 T2 1 2.519391 GHz -13.40 dBm Q factor 134.0

L U J wa JU

J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 11.93 dbm)| MI[1] 12.40 dBm
2.5921830 GHz 2.5391960 GHZ]
= e nd 26.00 dB @ () 26.00 dB
10 d i B S 14.386000000 MHZ| 104 B 19.221000000 MHz
f” T B v ~ G fatror" 176.0 P A et PtV vy 132.1
iy y | !
J \ / L,
-1od - - L0 d -
/ \ / |
204 C — 20d { y
. / Y S N P
AN, WPAP U I N PR VP 5 )
= - Vatr
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532183 GHz 11.93 dBm nd@ down 14.386 MH2 M1 2.539196 GHz 12.40 dBm nd@ down 19,221 MHZ
T 1 2,527927 GHz -13.67 dam nd8 26.00 dB TL L 2,52537 GHz -14.11 dbm nd8 26,00 d8
T2 1 2,542313 GHz -13.75 dém Q factor 176.0 T2 1 2.54459 GHz -13.44 ddm Q factor 132.1

L I ]

- )

J

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.10 dm| mili] 11.91 dBm|
2.5607620 GHZ| 2.5527270 GHz
e [ ndB 26.00 dB & ndB 26.00 dB
04 - il B 14.266000000 MHz 104 X Bu 18.781000000 MHz
f T g T Y 179.5 {’ Lkl Pty Tapk g~ 135.9
od 4 0 { |
-4 L
BUE! - e -10d ¥
/ 4\ J ¥
20 df -
" - L e WAV - Poadter A
Py ) \“\w AN, Y, et o) \-h\_ | ey
-40 -40 df
-50 d -50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 2560762 GHz 13.10 dBm ndB down 14.286 MHz ML 2.552727 GHz 11.91 dBm ndB down 16,781 MHz
1 2 585427 GHz -12.17 dém nds 26.00 d8 T1 1 2.550689 GHz -11.98 dém nds 26.00 da
1 2,569693 GHz -12.57 dém Q factor 179.5 T2 1 2.560471 GHz -13.93 dBm Q factor 135

- )i

J J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 448 | 448 | 9.03 | 899 | 13.37  13.43 | 17.82 | 17.78
Middle CH - - - 451 | 450 | 9.01 | 9.03 | 13.40  13.43 | 17.90 | 17.94
Highest CH - - - 450 | 450 | 9.03 | 9.01 | 1352 | 13.43 | 17.90 | 17.82

Mode LTE Band 7 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.52 - 9.07 13.43 17.86 | -
Middle CH - - - 4.50 - 9.07 13.34 17.90 -
Highest CH - - - 4.49 - 8.99 13.52 18.02 | -

TEL : 886-3-327-3456 Page Number 1 A7-12 of 41
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.78 dBm) ™M1[1] 13.41 dBm)
1066200 GHz 182900 GHZ,
= Occ Bre 4.475524476 MHz @ - 4476 MHz
ST S [ L A
10d — - 2 10d ot - — T
. . Ny | ;
i !
] \ { \
10 df -10 o ;
/ 1 \
204 ’,f 20d f \
; L / e
T R Sy 30 dem — 1 T P
-40 di
50 df 50 d
-6 df -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500662 GHz 15.78 dam ML 2503829 GHz 13.41 dam
T 1 2,5002722 GHz 7.66 dBm Oce Bw 4,475524476 MHz TL L 2.5002722 GHz 9.08 dBm Oce Bw 4,475524476 MHz
T2 1 25047478 GHz 9.42 dam T2 1 2.5047478 GHz 8.56 dam

L U J L JU J L]

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db = RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
14.94 dBm
1580000 GHz
= 4.505404505 MHz @ 4496 MHz
S A A
g M 104 [ﬂ "Promm e _p AN,
d 4 |
a o
I \
/ \
-tod -10d -
204 7 20 7 N
i / \ . A
iy ) I I A0 e TR Ay
40 df 40 df
50 d S0 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.535809 GHz 14,94 dam ML 2535439 GHz 13.31 dam
T 1 2,5327423 GHz 8.44 dBm Oce Bw 4.505494505 MHz TL L 2.5327522 GHz 9.67 dBm Oce Bw 4.495504496 MHz
T2 1 2.5372478 GHz 11.57 dam T2 1 2.5372478 GHz 10.79 dam
L U J wa L JU L]

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20.00 dém  Offset 12,10 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] mili] 14.24 dBm|
20 2.56645 g - 2.56711000 GH2
1 Oce B § 4.495504496 MHz Oce By 4.495504496 MHz
M P e A ) LW AN . el
04 J[;_r ARATH e i iy 104 ? — i
0 / 0 d LY
/ \ / \
BUE! f 10 di / |
| /
20 df 20 df {
e . R ol J .
J A dpme
40 d 40 d
50 df 50 di
-60 df -60 di
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566451 GHz 15.29 dBm ML 2.56711 GHz 14.24 dBm
TL 1 2.5652522 GHz 9.59 dém Oce Bw 4.495504496 MHz T1 1 2.5652522 GHzZ 10.11 dBm oce Bw 4. 495504496 MHZ
T2 1 25697478 GHz 10.52 dBm T2 1 2.5607478 GHz 8.64 dBm

L )i ]
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.19 dBm) 15.99 dBm)
0 - 2.5083970 GHZ| - 2.5076170 GHz
- OccBw X, 9.030969031 MHz £.991008991 MHz
L Ve (AW e RN Tim o~ e e
104 = / 104 o
/ | ]
Y
od . od /
/ [ 4
10 df - -10 o ‘l
\
20 df - 20 df .
\
B B aaTAY ", - Ay a
- - =0 —
|30 A =30 dim et
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,505 GHz 1001 pts Span 20.0 MHz CF 2.505 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,508397 GHz 16.19 dBm ML 2.507617 GHz 15.39 dBm
TL 1 2,5005045 GHz 9.73 dBm Oce Bw 9.030965031 MHz TL L 2.5005245 GHz 9.03 dBm Oce Bw £.991008991 MHz
T2 1 2,5095355 GHz 10.63 dBm T2 1 2.5095185 GHz 9.58 dam

L I ]

\ ) J [

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.57 dBm) 1698 dBm)
- M1 2.5381170 GHz - 2.5390760 GHZ]
c BreY, 9.010080011 MHz 9.030969031 MHZ
Ao, SN e s A it
10d 104 =
\ \
o4 / 0d { T
| | / |
-10 df A -10 d
] \
20d L J‘ 4 —
! T et
~n S . / bV WA R
Ay ket T v
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538117 GHz 16.57 dam ML 2539076 GHz 16.38 dam
T 1 2,5304845 GHz 10.56 dBm Oce Bw 9.010985011 MHz TL L 2,5304545 GHz 10.03 dBm Oce Bw 9.030969031 MHz
T2 1 25394955 GHz 9.51 dam T2 1 2.5395155 GHz 10.13 dam
L U J wa L JU L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.09 dém| mili] 16.02 dBm|
20 M1 2.5672780 GHZ| - . 2.5618830 GHz
s PNV : 0.030960031 MHz Oce B 9.010989011 MHz
PV P A P PPy R
10d 10d St ~
{ \
od 0 T
i f 1
10 d i + -10 df T |
20 d / 4 ] L
21 = — +
-~ Ay B ST WP o P! N S ok mhac W
a0 =
-40 -40 df
50 df -50 di
60 d -60 db
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.567273 GHz 17.09 dém ML 2.561683 GHz 16.02 dBm
TL 1 25604845 GHz 11.51 dém Oce Bw 9.030965031 MHz TL 1 2.5604845 GHz 9.74 dBm oce Bw 9.010989011 MHZ
T2 1 2 5605155 GHz 10.44 dBm T2 1 2.5604955 GHz 9.24 dBm

L )i ]

TEL : 886-3-327-3456 Page Number 1 A7-14 of 41
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.81 dBm) ™M1[1] 13.41 dBm)
- 2.5099880 GHz - 2.5084290 GHz]
o Bre 13966635367 MHz { Occ B 13.426573427 MHz
¥ B e T2 TL —— e A
1wd asv. hTal" 10 d 7 Hat A n, i
[ /
od 0 d
{ I
-1 d 10 di : =
J ]
[ |
204 v 20d
~ A ™ AT AN Ve v N b Ao Vo]
= RS £
40 df -40 di
50 d S0 d
-6 df -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.509938 GHz 14.81 dam ML 2508429 GHz 13.41 dam
T 1 2,5008167 GHz 10.60 dBm Oce Bw 13.366633367 MHz TL L 2.5007567 GHz 9.27 dBm Oce Bw 13.426573427 MHZ
T2 1 2.5141833 GHz 8.85 dam T2 1 2.5141833 GHz 7.80 darm

L it J [

L U ]

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.03 dBm) ™M1[1] 13.53 dBm)
- 2.5917330 GHz - 2.5380570 GHZ]
Occ By 13.996605397 MHz i By 13.426573427 MHz
1 NN iy N L T1 o ey oy 12
w0 N L TAVATE CaantoVaTen e ST} \r‘ 0d SR RSP (VLN ooV i " :
0 d [ ] 0 d / 1
f | f |
-10 - L 10 d - |
J \ /
20 d A < 20 di
RV P P e I [Py Peyrm—— e
g P U T - v (VNP ) W da
T 30
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.531733 GHz 16.03 dam ML 2.538057 GHz 13.53 dam
T 1 2,5263167 GHz 9.40 dBm Oce Bw 13.396603397 MHz TL L 2,5282867 GHz 9.09 dBm Oce Bw 13.426573427 MHz
T2 1 2.5417133 GHz 9.29 dam T2 1 2.5417133 GHz 8.92 dam
L U J wa L JU J L]

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 16.64 dBm| mili] 15.69 dBm|
20 i 2.5592330 GHZ| - . 2.5666060 GHz
L oce By T2 13.516483516 MHz Oce By 18426573427 MHz
L oarasd ey W 7 Y et afin A .
104 Jlu\..r e b, ~LAT 104 - - FNUAY. —
f | | \
odl t {k
-10 ¢ JJ' | \
f | \
20 d . -
O e LA P e
K
40 d 40 d
50 df 50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.5625 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,559233 GHz 16.64 dBm ML 2.566608 GHz 15.69 dBm
TL 1 2,5557567 GHz 10.02 dBm Occ 8w 13.516483516 MHz TL L 2.5557867 GHz 8.97 dém Occ 8w 13.426573427 MHZ
T2 1 25692732 GHz 11.85 dBm T2 1 2.5602133 GHz 9.62 dbm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

(=] &)

Ref Level 30.00 Gem  Offset 12.10 0B = RBW 300 kHE Ref Level 30.00 cbm  Offset 12.10 db = RBW 300 khz
o aet 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT o Att 30 dE SWT 180 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P% Max (015K Mar
™MIL1] 12.90 dbm| ™MIL1] 13.10 aBm|
0 2.5128770 GHz 2 2.5082010 GHz,
N Fioce B 17.822177822 MHZ] W1 17.782217782 MHz
04 ] ol o [ g T2 0d AT
ot ‘l v S =
od {I od
-1 d - h 10 di L
/ \ {
20 d : = 20 d - y
N e T P WL WS R . ,\,Uf B ST P

40 df 40 df
50 d S0 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.517877 GHz 12.98 dam ML 2.509281 GHz 13.18 dam
T 1 25010989 GHz 9.10 dBm Oce Bw 17.822177822 MHz TL L 2.5011289 GHz 7.48 dBm Oce Bw 17.782217782 MHz
T2 1 2.5189111 GHz 8.79 dam T2 1 2.5189111 GHz 7.80 darm

L U J L JU J

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5.05 dbm)| MI[1] 13.33 dBbm
- 2.5400750 GHz - 2.5383570 GHZ]
17.902097902 MHz ccw 17.942057942 MHz
1] e b el Y A . T, T2
10d ” 4 L e, : 104 Coi : e T
o d | I\ 0 di '
104 / 104 - -
] \ / \
20 d [ b 20 di [ A
e i ot Al EE MUY BV Ao T Al
a0 v
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.540075 GHz 15.05 dam ML 2538357 GHz 13.33 dam
T 1 2,5260089 GHz .49 dBm Oce Bw 17.902087502 MHz TL L 2,526009 GHz 9.03 dBm Oce Bw 17.942057942 MHz
T2 1 2.543991 GHz 9.80 dam T2 1 2.543951 GHz 8.96 dam
L U J wa L JU J L]

Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.84 dBm| mili]
20 2.5619580 GHZ| - 2.5547650 GHz
( Oce By 17.002007902 MHz T Oce B 17.822177822 MHz
A e P Al 2 ) 2 di Anlan PPV SN T2
10 d i T 10 [ , L s
\ d \
od i ] 0 T
10 d 10 d 4 |
f \ J \
A o, v n -
R T B o o W] P
40 d 40 d
50 df 50 di
60 d -60 db
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.561958 GHz 14.84 dBm ML 2.554765 GHz 13.73 dém
T1 1 2,551009 GHz 9.84 dBm oce Bw 17.902097902 MHz T1 1 2.551049 GHz 8.71 dBm oce Bw 17.822177822 MHz
T2 1 2 5689111 GHz 8.73 dbm T2 1 2.56668711 GHz 7.02 dém
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

I

Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.27 dBm) ™M1[1] 13.90 dBm)
- 1460800 GHz - 2.5066760 GHz]
Occ B ! 4.515424515 MHz e B 9.070929071 MHZ
u 1 Xz p T1| ot PN T
10 i e - 5 10 Vi
od | |\ 0 di £
/ \ /
-10 df 7 v -10 d
\ |
z0d f/ \ 20d i'J -
50 dbm— ~o R
e g
i o a0 d
50 df 50 d
60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.504608 GHz 12.27 dam ML 2505678 GHz 13.30 dam
T 1 2,5002423 GHz 7.28 dBm Oce Bw 4.515484515 MHz TL L 25004545 GHz 7.58 dbm Oce Bw 9.070929071 MHz
T2 1 2,5047577 GHz 7.60 darm T2 1 2.5095554 GHz 8.41 dam

)i ]

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 2.96 dBm)| 14.04 dBm
. 1200 GHZ 2.5392360 GHz
20 20 1
Oce Bw 4495504496 MHz Ml 9.070929071 MHz|
10 df I s . 10 d = R =2
i / |
a 7 o ] S
/ \
-10 df ," 10 d
/
20 d + 20 d ;‘[
[ [ P I )
-,%q\\:’%‘\r-\ N ~ = Y =90
40 d -40 de
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 10.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2533302 GHz 1296 dam ML 2.539236 GHz 14,04 dBm
TL 1 2,5327522 GHz 7.10 dBm Oce Bw 4,495504496 MHz TL L 2.5304645 GHz 7.53 dBm Oce Bw 9.070929071 MHz
T2 1 2,5372478 GHz 8.57 dam T2 1 2.5395355 GHz 7.55 dam
L U J wa L JU J L]
X: T : i
ctrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 11.75 dém| mili]
2.56804900 GHz 2.8
20 Occ Bw 4485514486 MHz| 2 8.991008991 MHz|
1 A .
10d T — ——t i 10 d ‘Tl ey | e A
0 s 0 L ‘
\ /
-0 d " -10 di - ¥
. \ / \
20 ' 20 d + T
o P N R
an . ! - B Mk e e oY
A T
-40d -40 d
50 df -50 di
60 df -60 de
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.565 GHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.566043 GHz 11.75 dém ML 2.567637 GHz 14.62 dBm
fy 25652622 GHz 7.28 dam oce Bw 4,485514486 MHz TL L 25604845 GHz 7.64 dam oce Bw 8.991008991 MHz
1 2,5697478 GHz 7.38 dBm T2 1 2.5604755 GHz 7.66 dBm
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7

Lowest Channel / 15MHz / 64QAM Lowest Channel / 20MHz / 64QAM

Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1] 11.15 dBm)
- 2.5 - 2.5079220 GHZ]
Occ B 13.426579427 MHz v Occ B 17.862137862 MHz
104 o] s 7= i 104 E A
|
od ! \ 0 di
-10 df [ -10 d + |
i ] T 1
204 ! 20d !
/ '\ A f \,
o Y Fa¥ali S s o
230 2oy ‘A, w
-40 ds
50 d S0 d
60 d -60 di
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2505852 GHz 11.31 dam ML 2507922 GHz 11.15 dam
T 1 2,5008167 GHz 6.01 dBm Oce Bw 13.426573427 MHz TL L 2,501049 GHz 6.20 dBm Oce Bw 17.862137862 MHz
T2 1 2.5142433 GHz 7.49 darm T2 1 2.5189111 GHz 6.32 dam

L U J L JU J

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.67 dBm) ™M1[1] 11.29 dBm)
- 2.5340710 GHz - 2.5369980 GHZ]
Occ B 13.996665357 MHz w1 OccBw 17.902097902 MHz
10 di 11, - s - - ~ T 10 d - 2
E " n AT VR Sind
7 X " i
04 / 04
t |
T -10d Y
\ / \
[P IFSUEV IUNN e
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.534071 GHz 11.67 dam ML 2.535098 GHz 11.29 dam
T 1 2,5263467 GHz 6.51 dBm Oce Bw 13.336663337 MHz TL L 2.5260889 GHz .24 dBm Oce Bw 17.902097902 MHz
T2 1 25416833 GHz 6.14 dam T2 1 2.543991 GHz 8.03 dam
L U J wa L JU J L]

Highest Channel / 15MHz / 64QAM Highest Channel / 20MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 12,10 dBé & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.22 dBm| mili] 10.77 dBm|
20 2.5579450 GHZ| - 2.5592410 GHz
[ Oce B 13.516483516 MHz § Oce B 1B.021078022 MHz
151 : -
10 df = - =y r = > c 10 di Sy o
T —r T ik i T Wy ey —r mi
od od t '
| \ | |
BUE! -10d
/ \ /
20 d
- e A [
JURPETS T AV o VO A A
a0 = 5
40 d 40 d
50 df 50 di
-60 df -60 di
CF 2.5625 GHz 1001 pts Span 30.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,557945 GHz 12.22 dém ML 2.550241 GHz 10.77 dBm
1 25557268 GHz 7.57 dBm Oce Bw 13.516483516 MHz TL 1 2.5509291 GHz 6.05 dBém Oce Bw 18.02197B022 MHZ
1 25602433 GHz ©.28 dbm T2 1 2.568951 GHz .50 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB

Spectru || spectrum
Ref Level 30.00 dBm  Offset 12.10 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 12.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGUE CHANEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES 20 dblfiebruriols Line s PASS
10 dem (| 10dBm : l\
0da 11 0dBm J i
-10 dBm \ -10 dem [ ‘
SPURIUS_LINE_ABS ’ \ -20 dem }' ‘ I
.30 dBm y 0 dBm ]
o AN RHFAY
0 dem i Eny Nyar
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | (|l Start 2.565 GHz 10005 pts Stop 2.595 GHz
Bpurious Emisslons Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1,000 MHz 2:48923 GHz -44.47 dBm -19.47 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 20.86 dBm -9.14 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -42.24 dém -29.24 d& 2570 GHe 2571 GHz 100,000 kHz 2 57000 OHe 1028 dom aoa de
2.496 GHz 2:499 GHz 1.000 MHz 249899 Gz -37.44 dBm -27.44 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57203 GHz -36.14 dBrm -26.14 dB
2.435 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -20.62 dBm -10.62 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7en: oHe a4 14 e o iidm
2.500 GHz 2.505 GHz 100,000 kHz 2.50034 GHz 20.20 dBm -9.80 dB 76 CHe 5 555 Chs 1000 M 3 o791 Cha a4 56 dBm ~15-66 B
T
Il (]

06:11:41

Lowest Band Edge / Full RB Highest Band Edge / Full RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘n‘P' SPURIOUS _LINE_ABS PASS
10 dem 10 dBm
ode ,J"" 1 dem 1\
-10 dam f 10 dem l
SPURIDUS_LINE_ABS I 20 dém '. I
-30 dBm = -30 dem ‘
40 dem e W 40 dBm i
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:494 GHz 1.000 MHz 249540 GHz 37,21 dbm ci2.21 ds 2,565 GHz 2.570 GHz 100.000 kHz 2.56844 GHz 7.01 dém -22.99 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -33.03 dém -20.03 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -25.63 dBm -15.63 dB
2496 GHz 2.499 GHz 1.000 MHz 249898 GHz -28.58 dém -18.58 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -24.10 dBm -14.10 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -25.86 dém -15.86 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57507 GHz 31 84 dBm 1664 dB
2,500 GHz 2,508 GHz 100,000 kHz 250407 GHz £.84 dém -23.16 dB 5.576 GHz 2.505 GHz 1.000 MHz 5 57802 GHz 35,02 dBm i002 B
T
) v j [ >
pare Dotz Date: 6.AUG.2020
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur || spectrum
Ref Level 30.00 dBm  Offset 12.10 dB Mode Auto Sweep Ref Level 20,00 dém  Offset 12,10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PABS 20 ghife_PURIOLS LINE 4BS PASS
10 dBm {H 10 dBm - \
0 de l 0 dom I l
-10 dBm H -10 dBm [
SPURIOUS_LINE_ABS -20 dem ; \ I
e ST TG T8
40 dam dem )
mnatt’ ARVIF e S U
-50 dem r
'}
-60 dBm &0 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2.49¢ GH2 1,000 MH2 249185 GHz -44.30 dém -19.30 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56966 GHz 20.04 dbm ~9.56 dB
2.494 GHz 2.496 GHz 1.000 MHz 2.49587 GHz -42.55 dém -29.55 d& 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -20.19 dBm -10.19 dB
2,496 GHz 2.499 GHz 1.000 MHz 249896 GHz -36.88 dém -26.83 d& 2,571 GHz 2,575 GHz 1,000 MHz 2,57208 GHz -36.60 dBm -26.60 dB
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -20.16 dBm -10.16 dB 2675 GHz 2576 Ghz 1000 MH= 5 e7ea4 oHe a4 30 dom o de
2.500 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 19.38 dBm -10.62 dB 76 CHe 5 555 Chs 1000 M 3 e7010 CHa i o4 dBm ~ 1554 B
—
Y
] I [ >
Date: 6.AL 06:12:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum o] Spectrum
Ref Level 30.00 dBm  Offset 12,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 12.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PARS
o0 thJH BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
ode ’f - ) dem }
-10 dam | F10 dem ‘l
SPURIDUS_LINE_ABS 1 20 dBm \ [
-30 dBm -30 dem iy
-40 dBm —— -40 dBm T
e} T a1
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49354 GHz -37.31 dBm -12.31 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56962 GHz £.30 dBm -23.70 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49599 GHz -34.34 dém -21.34 de 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -28.53 dBm -18.53 dB
2,496 GHz 2.499 GHz 1.000 MHz 249890 GHz -28.68 dem -18.63 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57110 GHz -24.47 dBm -14.47 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -30.13 dém -20.13 dB 5575 CH= 2 576 GHe 1,000 MHz 267510 GHz ~32.09 dBm ~15.09°db
2.500 GHz 2.505 GHz 100.000 kHz 2.50425 GHz 5.76 dBm -24.24 d& 2.576 GHz 2.595 GHz 1.000 MHz 2.57613 GHz -35.05 dBm -10.05 dB
——
T
) I [ >
Date D6:1 13
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